
Prepared by: 

BREVARD COUNTY 

CLEAN WATERWAYS COMPLIANCE 

FINAL BMAP PLAN 

July 2024 



kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan   i 

 

TABLE OF CONTENTS 

1.0 INTRODUCTION ...................................................................................................................1-1 

1.1 BACKGROUND ................................................................................................................................ 1-1 

2.0 INDIAN RIVER LAGOON BASIN MANAGEMENT ACTION PLAN ................................................2-1 

2.1 BANANA RIVER LAGOON BMAP ....................................................................................................... 2-1 
[...]
County and have a combined permitted capacity of 28.38 MGD on an annual average daily flow (AADF) 
basis as shown in Table 3-1.  

TABLE 3-1 SUMMARY OF BREVARD COUNTY UTILITY DISTRICT WWTF 

Facility Permit Permitted Capacity 
(MGD AADF) 

Barefoot Bay FL0042293 0.90 
North Regional (Mims) FLA010263 0.99 

Port St. John FLA102750 0.49 
South Beaches FL0040622 8.00 
South Central FL0102679 12.00 
Sykes Creek FLA102695 6.00 

Total…………. 28.38 

Discharge Monitoring Reports (DMRs) were compiled for the period of record, 2018 through October of 
2023, and report the annual average daily flow for each facility as well as the average concentration of 
total nitrogen (TN) and total phosphorus (TP) in treated effluent for each facility. Processes utilized at 
each facility vary based on the treatment method and effluent management strategy which result in 
varying nutrient limits. A summary of each facility along with their permitted nutrient limit is provided in 
the subsections below.  

Overall, BCUS has treated an average of 2.60 MGD AADF per year of wastewater between January 2018 
and October 2023. A summary of the annual average daily flow of treated wastewater is provided in Table 
3-2.  

TABLE 3-2 SUMMARY OF TREATED WASTEWATER ANNUAL AVERAGE DAILY FLOW 

Facility 
2018 MGD 

AADF 
2019 MGD 

AADF 
2020 MGD 

AADF 
2021 MGD 

AADF 
2022 MGD 

AADF 
2023 MGD 

AADF 
Barefoot Bay 0.56 0.67 0.72 0.56 0.60 0.71 

North Brevard 0.29 0.25 0.80 0.28 0.32 1.23 
Port St. John 0.39 0.40 0.40 0.40 0.68 0.41 

South Beaches 5.90 6.34 6.25 6.17 6.10 6.22 
South Central 5.26 4.31 4.87 4.63 4.49 4.50 
Sykes Creek 3.18 2.96 2.92 2.99 3.30 3.42 



North Brevard
Wastewater

Port St John
Wastwater
Treament Plant

South Central
Wastewater
Treatment Plant

Sykes Creek
Wastewater
Treatment Plant

Barefoot bay
Wastewater

South Beach

K
:\

TA
L

_U
ti

li
ti

es
\0

1_
P

ro
du

ct
io

n\
14

06
00

 -
 B

re
va

rd
 C

ou
nt

y\
00

4 
- 

B
re

va
rd

 B
M

A
P 

P
la

n\
D

es
ig

n\
G

IS
\A

rc
P

ro
_P

ro
je

ct
s\

B
re

va
rd

_C
ou

nt
y_

A
rc

P
ro

\

Source: ESRI, FDOT, Maxar, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User Community

0 105
Miles

Figure 3-1 BCUD Wastewater Treatment Facilities

Brevard County
BMAP Plan

PROJECT NUMBER: 140600003.1.300 DECEMBER 2023

© 2022 Kimley-Horn and Associates, Inc.
2619 Centennial Boulevard, Suite 200

Tallahassee, FL 32308
Phone (850) 553-3500
www.kimley-horn.com

±

1 inch = 4.9 miles

Legend
Adopted BMAP Areas

Brevard County Boundary

Wastewater Treatment Plant



 

 
kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan 3-3 

 

3.1.1 BAREFOOT BAY WWTF 

Barefoot Bay Advanced WWTF, FDEP Permit FL0042293, is located in the southern portion of Brevard 
County and within the Central Indian River Lagoon BMAP area. The WWTF has a permitted capacity of 0.9 
MGD AADF which consists of influent screening, flow equalization, two anoxic/aeration basins, secondary 
clarification, chemical feed systems, filtration, chlorination, dichlorination, and anerobic digestion of 
biosolids. This facility has one permitted surface water discharge (D-001) which has a capacity of 0.188 
MGD AADF and discharges to the North Prong of the Sebastian River and the Micco Ditch system. 
Additionally, there is slow-rate public access reuse (R-001) which is permitted for 1.041 MGD AADF. 
Nutrient limits vary for the two effluent disposal systems and are presented below in Table 3-3. 

TABLE 3-3 BAREFOOT BAY ADVANCED WWTF PERMITTED NUTRIENT LIMITS 

Reuse or Disposal Limit Statistical Basis 

D-001 Permitted TN 

3.75 mg/L Monthly Average 
4.50 mg/L Weekly Average 
6.00 mg/L Single Sample 

476.00 lb/yr Annual Total 
Report lb/yr Monthly Total 

D-001 Permitted TP 

1.25 mg/L Monthly Average 
1.50 mg/L Weekly Average 
2.00 mg/L Single Sample 
78.00 lb.yr Annual Total 

Report lb/yr Monthly Total 

R-001 Permitted TN Report mg/L Single Sample 

R-001 Permitted TP Report mg/L Single Sample 

From 2018 through October of 2023 the Barefoot Bay WWTF treated an average of 0.64 MGD AADF and 
had an annual average TN and TP concentrations of 13.38 mg/L and 3.06 mg/L respectively, at R-001, 
which correlates to 70.28 pounds per day (PPD) of TN and 16.06 PPD of TP. A summary of the annual 
average flows and nutrient concentrations for R-001 from 2018 through October of 2023 are provided in 
Table 3-4. Nutrient values were not reported for D-001; based on the R-001 reported TN and TP 
concentrations Barefoot Bay is in compliance with the permit limits.  

  



 

 
kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan 3-4 

 

TABLE 3-4 BAREFOOT BAY ADVANCED WWTF SUMMARY OF FLOWS AND NUTRIENT 
CONCENTRATIONS 

Year 
Flow (MGD 

AADF) 
R-001 TN 

(mg/L) 
R-001 TN (PPD) TP (mg/L) TP (PPD) 

2018 0.56 11.91 55.19 3.52 16.3 
2019 0.67 11.22 62.47 2.98 16.59 
2020 0.72 9.55 57.28 2.82 16.89 
2021 0.56 15.82 73.64 3.14 14.60 
2022 0.60 16.69 83.53 3.18 15.89 
2023 0.71 15.11 89.60 2.71 16.07 

Average 0.64 13.38 70.28 3.06 16.06 

Based on permit FL0042293, nutrient limits are only set for D-001, during the period of record there were 
no discharges to D-001. Based on the permitted nutrient limits the WWTF is in compliance, however, total 
nitrogen levels observed in the R-001 discharge are in excess of the permitted limits for D-001 in both 
concentration and pounds per year. It should also be noted that due to Senate Bill 64, all surface water 
discharges are required to be eliminated by January 1, 2032.  

3.1.2 NORTH REGIONAL WWTF 

The North Regional WWTF, FDEP Permit FLA010263, is located in the northern part of the County and is 
adjacent to the North Indian River Lagoon BMAP area. The WWTF is a 0.99 MGD AADF extended aeration 
oxidation ditch wastewater treatment facility. The treatment process consists of dual carrousels, dual 
secondary clarifiers, dual flocculators, dual tertiary filters, chemical feed, a reuse storage tank and pump 
station, as well as chlorination and biosolids dewatering. The facility has 1.25 MGD AADF permitted 
capacity for slow-rate public access reuse (R-001) as well as a 0.75 MGD AADF permitted capacity rapid 
infiltration basin system (R-002). The nutrient limits for the public access reuse system as well as the rapid 
infiltration basin system is presented below in Table 3-5.  

TABLE 3-5 NORTH REGIONAL PERMITTED NUTRIENT LIMITS 

Reuse or Disposal Limit Statistical Basis 

R-001 Permitted TN 
Report mg/L Single Sample 
Report mg/L Annual Average 

R-001 Permitted TP 
Report mg/L Single Sample 
Report mg/L Annual Average 

R-002 Permitted TN 12.00 mg/L Single Sample 



 

 
kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan 3-5 

 

A review of the DMRs for the period of record found that the North Regional WWTF treated an average 
of 0.53 MGD AADF and had an average annual TN concentration of 2.53 mg/L (6.19 PPD) along with an 
annual average TP concentration of 4.95 mg/L (12.08 PPD). A summary of flows and nutrient 
concentrations is provided below in Table 3-6. In 2022 there was not a single sample of TN above 12.00 
mg/L indicating that the North Regional WWTF was in compliance with TN permit limits.  

TABLE 3-6 NORTH REGIONAL SUMMARY OF FLOWS AND NUTRIENT CONCENTRATIONS 

Year 
Flow 

(MGD) 
R-001 TN 

(mg/l) 
R-001 TN 

(PPD) 
R-002 N 
(mg/l) 

R-002 N 
(PPD) 

TP (mg/l) TP (PPD) 

2018 0.29 9.36 22.84 4.98 12.14 4.03 9.84 
2019 0.25 9.01 18.81 3.08 6.42 4.73 9.88 
2020 0.80 9.83 24.18 3.13 7.71 4.54 11.17 
2021 0.28 10.58 25.10 1.14 2.71 7.01 16.64 
2022 0.32 9.65 25.35 1.52 3.98 5.37 14.10 
2023 1.23 8.30 22.08 1.36 3.62 3.99 10.62 

Average 0.53 9.45 23.08 2.53 6.74 4.95 12.08 

On September 29, 2023, FDEP conducted an inspection of the North Regional WWTF, based on this 
inspection the facility was determined to be in compliance with FDEP rules and regulations. However, this 
inspection did note a nutrient exceedance for R-002 on July 31, 2023, for Nitrogen, Nitrate, Total (as N). 
Although nitrogen does not need to be reported to the FDEP for R-001, total nitrogen concentrations were 
observed to be higher than the permitted limits for R-002. 

3.1.3 PORT ST. JOHN WWTF 

The Port St. John WWTF, FDEP Permit FLA102750, is located in the central portion of the County and has 
service area within and adjacent to the North Indian River Lagoon BMAP area. This WWTF has a design 
capacity of 0.50 MGD AADF and a permitted capacity of 0.49 MGD AADF. The treatment process consists 
of conventional contact stabilization beyond secondary domestic wastewater treatment utilizing influent 
screening, contact and reaeration, secondary clarification, chemical feed, filtration, chlorination, and 
aerobic digestion of biosolids. Treated effluent is discharged through a 0.25 MGD AADF slow-rate public 
access reuse system (R-001) or a 0.356 MGD AADF rapid infiltration basin system (R-002). The nutrient 
limits for R-001 and R-002 are presented below in Table 3-7. 

  



 

 
kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan 3-6 

 

TABLE 3-7 PORT ST. JOHN WWTF PERMITTED NUTRIENT LIMITS 

Reuse or Disposal Limit Statistical Basis 

R-001 Permitted TN 
Report mg/L Annual Average 
Report mg/L Monthly Average 

R-001 Permitted TP 
Report mg/L Annual Average 
Report mg/L Monthly Average 

R-002 Permitted TN 12.00 mg/L Single Sample 

For the period of record, the Port St. John WWTF treated an average of 0.45 MGD AAD. The treated 
effluent had an average annual TN concentration of 9.32 mg/L along with an annual average TP 
concentration of 0.95 mg/L. A summary of flows and nutrient concentrations are provided below in Table 
3-8.  

TABLE 3-8 PORT ST. JOHN WWTF SUMMARY OF FLOWS AND NUTRIENT 
CONCENTRATIONS 

Year 
Flow 

(MGD) 
R-001 TN 

(mg/l) 
R-001 TN 

(PPD) 
R-002 TN 

(mg/l) 
R-002 
(PPD) 

TP (mg/l) TP (PPD) 

2018 0.39 11.95 38.71 2.07 6.69 1.30 4.21 
2019 0.40 10.65 35.57 2.97 9.92 1.00 3.34 
2020 0.40 9.38 31.54 3.10 10.43 1.14 3.84 
2021 0.40 9.29 30.74 1.70 5.62 0.67 2.21 
2022 0.68 11.81 42.63 1.03 3.70 1.19 4.30 
2023 0.41 2.84 9.80 0.67 2.30 0.41 1.42 

Average 0.45 9.32 31.56 1.92 6.51 0.95 3.22 

A FDEP inspection was completed on November 8, 2019, this inspection found nitrogen exceedances for 
R-002 in December 2018. There has not been a nitrogen exceedance since April of 2020. At the time of 
this report the Port St John WWTF is in compliance for total nitrogen and total phosphorus concentrations. 
Although nitrogen does not need to be reported to the FDEP for R-001, total nitrogen concentrations were 
observed to be higher than the permitted limits for R-002.  

3.1.4 SOUTH BEACHES WWTF 

The South Beaches WWTF, FDEP Permit FL0040622, is located in the southern portion of the County. The 
South Beaches WWTF service area is within the Central Indian River Lagoon, North Indian River Lagoon, 
and Banana River BMAP areas. The WWTF is an 8.0 MGD AADF activated sludge wastewater treatment 
facility. The treatment process consists of two contiguous wastewater treatment facilities, a 6.0 MGD dual 



 

 
kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan 3-7 

 

rain carrousel oxidation ditch and a 2.0 MGD activated sludge plant. The two plants are connected in 
parallel with mechanical influent screening, grit removal, aeration, clarification, chemical feed facilities, 
disinfection, tertiary filtration, dichlorination, and dewatering of biosolids. Treated effluent can be 
discharged through a 0.11 MGD AADF surface water discharge (D-001) to the Indian River Lagoon, can be 
sent to an 8.0 MGD AADF underground injection well system (U-001), or can be utilized in a 3.0 MGD AADF 
slow-rate public access reuse system (R-001). The TN and TP limits for the effluent discharge systems are 
presented below in Table 3-9.  

TABLE 3-9 SOUTH BEACHES WWTF PERMITTED NUTRIENT LIMITS 

Reuse or Disposal Limit Statistical Basis 

D-001 Permitted TN 
173.00 lb/yr Annual Average 
Report lb/yr Monthly Total 

D-001 Permitted TP 
36.00 lb/yr Annual Average 

Report lb/yr Monthly Total 

R-001 Permitted TN 
Report mg/L Annual Average 
Report mg/L Monthly Average 

R-001 Permitted TP 
Report mg/L Annual Average 
Report mg/L Monthly Average 

A review of DMRs for the period of record was conducted, it was determined the South Beaches WWTF 
treated an average of 6.16 MGD AADF. Each effluent discharge had varying average annual nutrient 
concentrations, the surface water discharge had an annual average TN of 4.95 mg/L and an annual average 
TP of 0.80 mg/L. The slow-rate public access reuse system had an annual average TN concentration of 
8.17 mg/L and annual average TP concentration of 1.82 mg/L. A summary of the flows and nutrient 
concentrations are presented below in Table 3-10.  

TABLE 3-10 SOUTH BEACHES WWTF FLOWS AND NUTRIENT CONCENTRATIONS 

Year Flow (MGD) 
D-001 TN 

(mg/L) 
R-001 TN 

(mg/l) 
D-001 TP 

(mg/L) 
R-001 TP 

(mg/l) 
2018 5.90 NOD 6.86 NOD 1.86 
2019 6.34 NOD 8.59 NOD 1.63 
2020 6.25 NOD 9.03 NOD 1.86 
2021 6.17 NOD 7.07 NOD 1.99 
2022 6.10 4.40 9.85 0.80 2.04 
2023 6.22 5.50 7.59 0.80 1.56 

Average 6.16 4.95 8.17 0.80 1.82 



 

 
kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan 3-8 

 

On July 6, 2023, FDEP conducted an inspection at the South Beaches WWTF, during this inspection, it was 
determined the WWTF is in compliance with FDEP’s rules and regulations. There were no reported 
exceedances for total nitrogen or total phosphorous at the time of the inspection. The annual average of 
nutrient concentrations in pounds per year are provided below in Table 3-11. These concentrations are 
below the permitted limit for both 2022 and 2023.  

TABLE 3-11 SOUTH BEACHES WWTF D-001 NUTRIENT CONCENTRATIONS  

Year 
D-001 TN Annual 
Average (lb/yr) 

D-001 TP Annual 
Average (lb/yr) 

2018 0.00 0.00 
2019 0.00 0.00 
2020 0.00 0.00 
2021 0.00 0.00 
2022 24.29 4.42 
2023 37.11 5.40 

3.1.5 SOUTH CENTRAL WWTF 

The South Central WWTF, FDEP Permit FL0102679, is located in the central portion of the County, its 
service area is within and adjacent to the North Indian River Lagoon BMAP area. The WWTF is a 12.0 MGD 
AADF activated sludge advanced wastewater treatment facility. The facility utilizes the IFAS BNR and 
Carrousel BNR Treatment Processes and consists of a mechanical bar screen and de-gritter assembly, 5-
stange IFAS BNR and 4-stage Carrousel BNR Process, clarifiers, chemical feed facilities, filters and 
chlorination, as well as aerobic digestion and belt-thickening of biosolids. Treated effluent can be 
discharged through a permitted 0.99 MGD AADF surface water discharge to 4-Mile Canal (D-001) or to 
one of two slow-rate public access reuse systems, R-001 and R-002. R-001 has a permitted capacity of 8.2 
MGD AADF and consists of on-site irrigation at the WWTF and within the approved Reuse Service Area. R-
002 has a permitted capacity of 2.5 MGD AADF and consists of created wetlands with approximately 200 
acres and an interior lake. The nutrient limits for D-001, R-001, and R-002 are presented below in Table 
3-12.  

  



 

 
kimley-horn.com Brevard County Clean Waterways Compliance - Wastewater Treatment Plan 3-9 

 

TABLE 3-12 SOUTH CENTRAL WWTF PERMITTED NUTRIENT LIMITS 

Reuse or Disposal Limit Statistical Basis 

D-001 Permitted TN 
2.00 mg/L Monthly Average 
2.40 mg/L Weekly Average 
3.20 mg/L Single Sample 

D-001 Permitted TP 

0.20 mg/L Monthly Average 
0.24 mg/L Weekly Average 
0.32 mg/L Single Sample 
46.00 lb/yr Single Sample 

Report lb/mth Monthly Total 

R-001 Permitted TN 
10.00 mg/L Annual Average 

Report mg/L Monthly Average 

R-001 Permitted TP 
6.00 mg/L Annual Average 

Report mg/L Monthly Average 

R-002 Permitted TN 

6.00 mg/L Annual Average 
7.50 mg/L Monthly Average 
9.00 mg/L Weekly Average 

12.00 mg/L Single Sample 

R-002 Permitted TP 